
 
 

National Study 
of the Composition 
of Sewage Sludge 

 
 
 
 
 

Prepared for the 

New Zealand Water and Wastes Association 
 
 
 

By 

David Ogilvie 
 
 
 

December 1998 
 
 

Published by the Drainage Managers Group, 
A Subgroup of the New Zealand Water and Wastes Association 

  



ACKNOWLEDGEMENTS 
 
 
This project was supported by funding from the Ministry for the Environment's Sustainable Management 
Fund. 
 
Finance was also obtained from the Drainage Managers Sub-Group of the New Zealand Water and Wastes 
Association. 
 
The Project was supervised by the Chairman of the Drainage Managers Sub-Group, Rob Lorden, North 
Shore City Council. 
 
Section 6 includes a list of fourteen New Zealand organisations that supplied information about previous 
[...]
The compost sample is a mixture of approximately equal parts of sawdust, green waste and mixed sludge.  
This sample was made up from many composites collected on 27 March from a large pile ready for sale.  
The compost sample had a dry solids content = 15.8%. 
 



NATIONAL STUDY OF THE COMPOSITION OF SEWAGE SLUDGE PART A 

New Zealand Water and Wastes Association  21 

South Waikato District Council 
 
The samples were collected from the Tokoroa wastewater treatment plant. 
 
The raw sewage passes through a grit arrestor and screens before entering the primary clarifier.  Primary 
effluent is passed over a high rate trickling (rock) filter and on to the intermediate clarifier.  This effluent is 
passed over a secondary rock filter and on to the final clarifier.  About a month before the samples were 
collected the FAST activated sludge system commenced operating between the secondary filter and final 
clarifier.  Sludge from the three clarifiers is digested in a heated anaerobic digester, then into a consolidation 
tank before being transferred to drying beds or lagoons.  The two lagoons are about 10 by 15 metres and 
about 1.0-1.5 m deep. 
 
Samples were collected on 1 April from the two lagoons (north and south).  The dry solids content in the 
north lagoon was 13.7% and 23.6% in the south lagoon. 
 
There was no rain prior to sampling.  No trade wastes are expected to have a marked influence on the 
composition of the sludge. 
 
South Wairarapa District Council 
 
The samples were collected from Featherston, Greytown and Martinborough oxidation ponds. 
 
(a) Featherston 
The raw sewage enters two oxidation ponds.  Six sub-samples of pond sediment were collected from each 
pond and composited.  The dry solids content = 1.3%. 
 
(b) Greytown 
The raw sewage enters two oxidation ponds.  Six sub-samples of pond sediment were collected from each 
pond and composited.  The dry solids content = 0.9%. 
 
(c) Martinborough 
The raw sewage enters a single oxidation pond.  Nine sub-samples of pond sediment were collected and 
composited.  The dry solids content = 1.0%. 
 
Samples were collected from across the ponds from a dinghy.  The core sampler was a 50 mm length of PVC 
tubing with a 50 mm brass non-return valve on the end - no glues were used in the construction.  The 
sampler was pushed into the sediment until it met with solid resistance, then withdrawn and supernatant 
decanted off.  All samples were collected, bottled, packed in ice and couriered to the analyst on the day of 
collection - 7 April. 
 
There was no rain prior to sampling.  None of the pond systems receives unusual trade wastes. 
 
Timaru District Council 
 
The sample was collected from the Pleasant Point township oxidation pond. 
 
Raw sewage, without any screening, enters the two ponds in series system. 
 
The sample was collected from the first pond.  The pond was divided into a grid system at approximately 
10 m spacings and samples were collected every 10 m along these lines.  The samples were mixed 
thoroughly to prepare the composite.  The individual samples were collected by inserting a tube into the 
sludge, sealing the open end, raising the tube out of the pond liquid, and tipping its contents into a bucket.  
The Pleasant Point oxidation pond No. 1 sediment sample had a dry solids content = 19.9%. 
 
No rain had fallen for some days prior to sampling.  There are no industries in Pleasant Point which are 
likely to affect the composition of the sediment. 
 



NATIONAL STUDY OF THE COMPOSITION OF SEWAGE SLUDGE PART A 

New Zealand Water and Wastes Association  22 

Thames Coromandel District Council 
 
The sample was collected from the Thames wastewater treatment plant. 
 
The treatment process includes comminuters, an aerated lagoon that includes a settling zone, followed by an 
oxidation pond. 
 
The sample that was tested was composited from nine sub-samples taken from the aerated lagoon on 16 
April, and had a dry solids content of 0.9%. 
 
The raw sewage contains wastewater from Coromandel Meat Processors (mainly BOD).  The plant also 
receives wastes from the metal industry, mainly a car assembly plant, a large foundry, and component 
assemblers, contributing high levels of iron, chrome and nickel. 
 
Watercare Services Ltd 
 
The sludge samples were collected from the wastewater treatment plant at Mangere. 
 
Raw sewage is screened and degritted en route to the primary settling tanks.  Sludge and scum are pumped to 
the anaerobic digesters, along with the secondary sludge.  Some settled sewage is pumped into the FGRs and 
some passes direct to the four oxidation ponds (the first three run in parallel with some recirculation).  FGR 
effluent passes through a secondary clarification stage and on to the ponds.  The anaerobic digesters operate 
at 37°C.  Digested sludge is dosed with polyelectrolyte and dewatered by gravity belt filters and belt filter 
presses.  The dewatered sludge is airdried on beds before being transferred to a stockpile.  Trials are 
proceeding with lime stabilisation of the dewatered sludge. 
 
The raw sludge sample was prepared from two daily sub-samples of the feed to the digesters, collected 
during the 7-day period 21-27 March.  Sub-samples were stored in a refrigerator.  This sample contains 
primary settled sludge, scum, and return from the secondary sedimentation tanks (biological sludge after the 
FGRs).  Dry solids content = 4.0%. 
 
The digested sludge sample was composited on 25 March from sub-samples collected from anaerobic 
digesters numbers 1-4 and 6-7.  Sample taps on the recirculation lines were flushed for two minutes before 
collection.  Dry solids content = 0.9%. 
 
A sediment sample was collected from oxidation pond number 2 on 24 March.  The composite was prepared 
from 10 core samples.  Cores were collected by inserting a 4 m length of excelon tubing into the sediment; a 
bung was placed over the open end and the core extracted.  The core was examined to check the absence of 
original substrate before being released into a bucket.  A total of about 40 L of sub-samples were taken to the 
laboratory, thoroughly mixed, and added to the analyst's bottles.  Dry solids content = 8.3%. 
 
The mechanically dewatered sample (anaerobic digester sludge) was prepared on 26 March by collecting a 
series of sub-samples over a 2 hour period into a 10 L plastic bucket; the bucket was sealed between 
samplings to reduce contamination.  The sub-samples were crushed and blended to prepare the composite.  
Dry solids content = 33.8%. 
 
A sample of mechanically dewatered lime stabilised sludge (ex anaerobic digesters) was prepared on 27 
March from a stockpile produced during a trial run in mid-February (the unit was out of action at the time 
other samples were being collected).  The sample comprised a thorough mixture of 10 sub-samples taken 
from a variety of locations and depths around the pile.  During sampling it was noted that the pile had a 
temperature of 60-65°C.  Dry solids content = 44.6%. 
 
The airdried sludge sample was made up from 10 cores collected on 26 March from the sludge drying beds 
by inserting a 4 m length of excelon tubing into the sludge; a bung was placed over the opening and the core 
extracted.  The cores represented old and recent sludge, all which had weathered.  Cores did not contain 
substrate.  They (about 10 kg) were taken back to the laboratory in polythene bags where any stones, sticks 



NATIONAL STUDY OF THE COMPOSITION OF SEWAGE SLUDGE PART A 

New Zealand Water and Wastes Association  23 

or vegetation were removed prior to crushing and blending using the 'cone and quarter' technique.  Dry solids 
content = 43.3%. 
 
No rain fell during the sampling period; the inflow to the plant was 200,000-240,000 m3/d, representing dry 
weather flow.  There are many sources of trade wastes in Auckland, including electroplating, photographic 
processing, printing works, metal processing, tanneries, and leachate from landfills. 
 
Western Bay of Plenty District Council 
 
The sample was collected from the Te Puke wastewater treatment plant. 
 
This treatment plant uses the extended aeration, activated sludge process.  The sludge is wasted daily into 
anaerobic digesters.  Digested sludge is dosed with the polyelectrolyte B430L and dewatered on a belt press. 
 
On each of 17-20 March, a 200 mL sample of waste activated sludge was collected from the inlet to the 
digesters and stored in the refrigerator.  On 20 March the four sub-samples were mixed and couriered to the 
analysts.  The sample had a dry solids content = 1.4%. 
 
At present, Te Puke has no trade waste entering the sewerage system. 
 
B Brief Summary of the Types of Samples that were Submitted 
(66 samples were received - refer to previous Section for more details) 
 
Raw Sludges (16) 
Carterton District Council, primary sludge 
Christchurch City Council, Bromley, primary sludge 
Christchurch City Council, Templeton, primary sludge ex Imhoff tanks 
Dunedin City Council, Tahuna, scum from primary sedimentation tanks 
Dunedin City Council, Tahuna, settled primary sludge 
Dunedin City Council, Tahuna, mechanically dewatered primary sludge with polyelectrolyte 
Horowhenua District Council, Levin, primary sludge 
Hutt City Council, Lower Hutt, milliscreenings 
Hutt City Council, Wainuiomata, primary sludge and some secondary sludge 
Invercargill City Council, Clifton, primary and secondary sludge plus woolscour trade waste 
Invercargill City Council, Clifton, woolscour trade waste 
Manawatu District Council, Feilding, primary sludge 
North Shore City Council, Rosedale, primary sludge with some secondary sludge 
Rodney District Council, Army Bay, mechanically dewatered, lime dosed primary sludge 
Rotorua District Council, Rotorua, primary sludge plus some ex fermenter 
Watercare Services Ltd, Mangere, primary sludge with some secondary sludge 
 
Anaerobic Sludges (22) 
Christchurch City Council, Bromley, digested primary and secondary sludge 
Christchurch City Council, Bromley, digested sludge ex sludge lagoon 
Christchurch City Council, Bromley, airdried digested sludge 
Christchurch City Council, dewatered (with polymer) digested sludge ex lagoon (x 2) 
Horowhenua District Council, Levin, sludge ex digester 
Horowhenua District Council, Levin, digested sludge ex sludge lagoon 
Horowhenua District Council, Levin, digested sludge off drying bed 
Hutt City Council, Wainuiomata, sludge ex digester - fed with primary and some secondary 
Hutt City Council, Wainuiomata, airdried digested sludge ex beds 
Invercargill City Council, Clifton, sludge ex digester 
Invercargill City Council, Clifton, airdried digested sludge ex sludge lagoon 
Manawatu District Council, Feilding, digested primary and some secondary sludge 
Manawatu District Council, Feilding, dried digested sludge ex beds 
North Shore City Council, sludge ex digester (fed with primary and some secondary) 
North Shore City Council, mechanically dewatered (with polymer) digested sludge 



NATIONAL STUDY OF THE COMPOSITION OF SEWAGE SLUDGE PART A 

New Zealand Water and Wastes Association  24 

South Waikato District Council, Tokoroa, north sludge lagoon 
South Waikato District Council, Tokoroa, south sludge lagoon 
Watercare Services Ltd, Mangere, sludge ex digester 
Watercare Services Ltd, Mangere, airdried digested sludge ex beds 
Watercare Services Ltd, Mangere, mechanically dewatered lime stabilised digested sludge 
Watercare Services Ltd, Mangere, mechanically dewatered digested sludge 
 
Aerobic Sludges (14) 
Carterton District Council, samples from aerobic digesters (x 2) 
Central Otago District Council, Alexandra, sludge ex extended aeration/activated sludge 
Christchurch City Council, Bromley, FGR sludge ex secondary sedimentation tank 
Kapiti Coast District Council, Otaki, sludge from clarifier after aerated lagoon 
Kapiti Coast District Council, Paraparaumu, DAF thickened activated sludge/BNR 
Kapiti Coast District Council, Paraparaumu, activated sludge ex lagoon (9-21 mths old) 
New Plymouth District Council, New Plymouth, dewatered (with polymer) activated sludge 
Porirua City Council, dewatered extended aeration/activated sludge (with polymer dosage) 
Rodney District Council, Warkworth, dewatered (used polymer) activated sludge off beds 
Rotorua District Council, Rotorua, DAF thickened activated sludge ex BNR 
Rotorua District Council, mech. dewatered (used poly) activated sludge plus raw sludge 
Thames Coromandel District Council, Thames, aerated lagoon, preceding oxidation pond 
Western Bay of Plenty District Council, Te Puke, waste activated sludge 
 
Oxidation Pond Sediments (12) 
Christchurch City Council, Belfast, no pretreatment 
Christchurch City Council, Bromley, 'full' pretreatment, near inlet to pond 
Christchurch City Council, Bromley, 'full' pretreatment, near discharge from pond 
Christchurch City Council, Templeton, some: primary pretreatment only; some: none 
Manukau City Council, Beachlands/Maraetai, ponds after aerated lagoon 
New Plymouth District Council, Inglewood, only pretreatment is screening 
North Shore City Council, Rosedale, main pond after 'full' pretreatment 
South Wairarapa District Council, Featherston, pond sediment 
South Wairarapa District Council, Greytown, pond sediment 
South Wairarapa District Council, Martinborough, pond sediment 
Timaru District Council, Pleasant Point, no pretreatment, from first of 2 ponds in series 
Watercare Services Ltd, Mangere, 'full' pretreatment 
 
Compost Samples (2) 
Christchurch City Council, equal portions greenwaste/thickened biosolids ex Bromley 
Rotorua District Council, equal portions sawdust/greenwaste/mixed sludge 
 
  



NATIONAL STUDY OF THE COMPOSITION OF SEWAGE SLUDGE PART A 

New Zealand Water and Wastes Association  25 

 
APPENDIX (to Section 3, on Sampling)\ 
 

New Zealand Water & Wastes Association 
 
Drainage Managers' Group C/o David Ogilvie 
 PO Box 60217, Waitakere City 
 ph/fax 09 817 5478 
 
 
Memo to ….. 12 February 1998 
 

NATIONAL STUDY OF THE COMPOSITION OF SEWAGE SLUDGE 
 

SOME SUGGESTIONS TO HELP WITH SAMPLING 
 
Thank you for confirming your participation in this project. 
 
INFORMATION THAT I REQUIRE 
 
URGENT 
 
1. Shortly the analysts will be couriering sample bottles to you.  Please ring me or fax me (today if 

possible please) the address they should be sent to and the name of the person who will accept 
them. 

 
2. Please pass this note on to that person after you have read it and attended to the first item. 
 
AFTER SAMPLING 
 
1. At the back of this letter I have listed the samples that you agreed to collect.  This letter also offers 
some suggestions for collecting reliable samples.  Please document carefully how you collected/ 
composited/stored, etc the samples and send that information to me.  This information will be 
necessary when trying to understand atypical results, and will be helpful when I prepare the final 
report. 
 
2. Also, please send me a paragraph or so that describes the wastewater and sludge treatment 
processes at the plants where samples will be collected.  This will help when comparing results in the 
final report. 
 
SAMPLING  
 
The analysts will provide additional requirements when they send you their bottles. 
 
Introduction 
 
This study has two main aims: 
 
1. to compare the composition of sludges being processed at several New Zealand wastewater treatment 

plants, ie the 'operational' samples; 
 
2. to measure the concentrations of chemicals that may affect the environment when sludge is 

discharged, ie the 'environmental' samples 
 
For further information, refer to the letter of 10 Dec that accompanied the Reply Form. 



NATIONAL STUDY OF THE COMPOSITION OF SEWAGE SLUDGE PART A 

New Zealand Water and Wastes Association  26 

 
To satisfy the first aim the analytical results should be reasonably representative of 'normal' conditions.  This 
will assist in identifying problems in the future when process difficulties are encountered.  So to prevent 